



# SKANDIA

5000 N. Highway 251 ■ Davis Junction, IL 61020  
815.393.4600 ■ 800.945.7135  
www.SkandiaInc.com

Client: Lamin-Art  
1670 Basswood Road  
Schaumburg IL 60173 USA

WO #: 196003-09  
Date: 02/26/09  
Test Plan #:  
PO #: Verbal

Aircraft:  
Stock

S/N: N/A  
Tail #: N/A  
Test ID #: 12NW-109810

### VERTICAL FLAMMABILITY TEST RESULTS

14 CFR Part 25.853 (a) Amdt 25-116 Appendix F Part I (a)(1)(ii)

Conditioning Room: Time In: 02/25/09 10:45 AM Time Out: 02/26/09 11:28 AM

Specimen: Laminart, Inc.: Laminate, VG FR, Light Brown, D/L 5266515-223

Flame Application (seconds)	Flame Time (seconds)	Burn Length (inches)	Drippings (seconds)
12	0.0	0.8	0.0
12	4.1	0.8	0.0
12	1.9	0.8	0.0
Average:	2.0	0.8	0.0

Comments:

Vertical (12 sec.) Burn Test: Average Self-Extinguish time may not exceed 15 sec. Average Burn Length may not exceed 8". Average Dripping may not exceed 5 sec. after falling.

Passed:  Failed :

Signed: Donna J. Parrish  
Donna J. Parrish